1

—_ 7 W N

Genésﬁj
Enviroman”

- S G
s

I WE SPECIALIZEIN WATER &
S /STEWATER TREATMENT AND e
DESIGN CONSULTANCY LA

b



ABOUT US

WHO WE ARE

and professionals to provide you the
to issue of treating wastewater and

water management.

of any challenging projects

OUR VISION

OUR MISSION
WHY WE ARE

» Our own workshop gives us

competitive and comparative OUR VALUES
advantage to produce quality _—
inputs and output in time Growth with Integrity

» Committed with integrity to build
long term relationship with our
clients through quality output

» Customised research oriented
technical focus on each plant

» We talk of technology, long terms

benefits, quality and prompt

after-sales services more
than the price

CONTENT

®NOUIAWNS

.INDUSTRIAL REVERSE OSMOSIS PLANT
. WATER SOFTENING PLANTS & DM PLANT
. MIST EVAPORATOR
. ZERO LIQUID DISCHARGE
. MULTIEFFECT EVAPORATOR (MEE)
. MEMBRANE FILTRATION PLANTS
.ONLINE REAL TIME EFFLUENT MONITORING SYSTEM
. PCBs CONSULTANCY SERVICES AND O & M SERVICES
. DESIGN ENGINEERING CONSULTANCY SERVICES

. ACCREDITATIONS & CREDENTIALS
20.0UR STRENGTH

» We are team of committed engineers
complete peace of mind when it comes
» We have capabilities to undertake turnkey
project from concept to commissioning

related to water and wastewater treatment.

To treat water and wastewater differently
with phenomenal efficiency to give
you complete peace of mind

To be the preferred provider of efficient
DIFFERENT and cost effective solutions to

the water and wastewater treatment.

WATER

SEWAGE TREATMENT PLANT (STP) (MBBR)-
SBR BASED SEWAGE TREATMENT PLANT

MEMBRANE BIOREACTOR (MBR)
JAPANESE STP (JOHKASOU)

GREEN STP-1 (TOWERPRO)
GREEN STP-2 (PLANT BASED DECENTRALISED STP) -
FAECAL SLUDGE AND SEPTAGE MANAGEMENT (FSSM)

EFFLUENT TREATMENT PLANT (ETP)

ELECTROCOOGULATION

SAVE FUTURE

Page-03

Page-05
Page-06

-Page-07

Page-08
Page-09
Page-10

‘Page-11

Page-12

-Page-13

Page-14

-Page-15
-Page-16-17
-Page-18-19

Page-20
Page-21
Page-22

-Page-23
‘Page-24



SEWAGE TREAT
MBBR

PLANT (

SEWAGE TREATMENT PLANT

We design, fabricate, erect and commission
packaged prefabricated Sewage Treatment
Plant (STP) with various technologies for
treating sewage generated by residential set
up within industries, large colonies, Hotels,
Hospitals, IT Parks and commercial buildings.
Our MBBR plants use specifically cultured
bacteria on high surface through floating
media and reduces the organic load by
more than 90%.

The treated water can be used for gardening,
floor washing, toilet flushing or disposal. It is
available in sizes 5 KLD to 250 KLD.

Bigger sized STP are designed in civil works with
customized approach.

MODEL NUMBER CAPACITY  CAPACITY FOOT PRINT A\
(m3/Day) (GPM) (L x W mtrs)

GENESIS STP MBBR 30 30 0.8-5.2 5x3

GENESIS STP MBBR 50 50 9.15 6x4

GENESIS STP MBBR 75 75 13.73 8x5

GENESIS STP MBBR 100 100 18.31 10x4
GENESIS STP MBBR 150 150 27.51 11 x5
GENESIS STP MBBR 200 200 36.67 12x6
GENESIS STP MBBR 250 250 45.83 14 x 6
GENESIS STP MBBR 300 300 55.03 15x7
GENESIS STP MBBR 400 400 73.38 16 x 8
GENESIS STP MBBR 800 800 146.76 20x 12
GENESIS STP MBBR 1200 1200 220.14 30x12

Above dimensions are subject to modification at the detailed design phase.

[ADVANTAGES|

e GENESIS MBBR significantly reduces the footprint as compared to the conventional Aero
e High oxygen transfer capacity acquired by Bio-Films saves energy and reduces power cons
e The rotating media in systems is constantly in contact with abundant supply of oxygen and waste w

This facilitates efficient Oxygen transfer to the aeration area and ensures efficiency in the biologi
e Specific settler is provided for larger settlement surface area reducing the settling time & increa

OHOVOOEO

Excellent treated Reduces Odor free Corrosion Least Noise Automatic Low energy
water quality civil cost resistant Function and O&M cost




ING BATCH REACTOR

SBR BASED STP

We undertake turnkey project for
wastewater treatment plant based on
SBR technology ranging from sizes
25 KLD onwards.

A sequencing batch reactor is a fill-
and-draw activated sludge system
with five basic steps: ‘Idle, Fill, React,
Settle, and Draw’ thereby producing
a high-quality effluent with a low
turbidity and nitrogen levels.

Retention Tank

y

gical treatment and clarification

ingle reactor in a timed sequence

enitrification, and lower power consumption
ent, thus reduces maintenance

al without need for chemicals

ion put operators at ease.

s higher level of sophistication
ols through automation

R principle with clog-free and maintenance-free
oacteria thus lower potential for sludge bulking
e to bio-selector and cyclic sequences

than competitor systems

tangular tank design
out chemicals
e cost

SBR - Phases

A Cycle Consists of 4 Phases

Effluent

Aeration

Excess Sludge




MEMBRANE BIOREACTOR (MBR)

Membrane Bioreactor (MBR) process

is an advanced wastewater treatment
technology which instead of using
secondary clarifiers, utilizes low pressure
membranes for solid/liquid separation.
Hence, MBRs can operate with much
higher MLSS concentrations, consti-
tuting an intensified biological process
with advanced efficiency.

| GEN-MBR ADVANTAGES |

* Much lower foot prints i.e lowest land
and space requirements
* Very high treated water quality for reuse applications d, ,
®* Much more compact and a higher rate of degradation <
e Design to treat all kinds of urban wastewater and : 41
\

industrial effluents as long as it does not include
N
0

\

toxic compounds
* Low sludge production
* Product options in GFRP or in Civil works
* Easy replacement and replication

Key design criteria: Allows to provide: |APP”CA"°NS |
e Inflow Ratio: BOD/COD * Secondary treatment e Petrochemica
> 0.4 (mg/L) e Tertiary treatment e Food ‘

e Capacity (as a range): ® Pharmacy
05- 500 m3/D e Electronic

e Laundar
Pollutant removal (%) Output suitable for: : _Ir_apglr g
e TSS: 99% e Reuse: Gardening, Agriculture. exti _es
e BOD: 99% Process water into non 4 Hospltal
e Ammonia: 90% potable uses N Ca‘r re‘p
* Pathogens: 99.9% e River and soil discharge * Paint inc

® Ink ind
Implementation Needs to be * Meta
considerations: combined with: ® Refi

- | ® Land requirement: Low * Pre-treatment: screer
- | * Capital cost: Higher chamber, oil & gre
P e Maintenance: Medium * Sludge treatm

’ drying bed




of Jal

3 foll'/I
arat Mission,

ertificate
the most
ology

i Check Vall ir Pi
Automatic Control ..Air Blower. e ithioe]

Inlet Pipe Airift Pipe Vent Pipe
BOD<250 mg/L

Chlorine Pipe

Outlet Pipe
BOD<20 mg/L

2ars
vil works
on
stem
G ovt of Ja pan Solid Separation Tank | Anaerobic chamber
oy Govt of India

Sedimentation Tank

HFFA (Fixed-Film Aeration Tank)




GREEN
TOWERPRC

TOWERPRO
Innovative, cost-effective and highly
efficient JAPANESE technology for
wastewater treatment with nearly zero
operating cost.
It uses the combination of high rate
specialized anaerobic blanket with

" sponge media exhibiting super/high-
ly active oxidation chamber.

~ There is no mechanical air provided

which it draws in from the atmos-

_ phere thereby removing the cost of

g

-

High rate reactors are used to retain active biomass in the reactor independently of the in-

coming wastewater. The system has void space of more than 97% and creates a much larger

surface area along with very high and varied porosity of media that provides an excellent site .
for microorganisms growth as compared to the traditional biomedia.

Slow growing microbes are maintained in the reactors at high concentrations, enabling high
reaction rate per unit reactor volume and high resistance of organic or hydraulic shock loads.
It provides for enough self-degradation of any attached biomass reducing the production of
excess sludge.

This technology exhibits longer hydraulic retention time and hence can be built in smaller
area It can be used to treat wastewater from various sources and strengths like waste water
from domestic sources, hospitals and even some industries like distilleries or food-processing.

ADVANTAGES:

® Trouble free operation and sustenance for 10 or more years
* Very compact design with much lesser land area No need of forced aeration
e Durable and mechanically stable media No replace i

* Simple process controls
°
°
* High SRT and low HRT * No operat
L]
L]
°

* Very limited sludge production
e Higher removal efficiency for organic nutrients
and pathogens

Negligible
No sound,
Plug, play

id



D DECEN

|THIS SYSTEM INCLUDES: |

® Primary pretreatment,

e Secondary anaerobic baffled
reactors along with settlers
and filters

e Tertiary root zone/aerobic
treatment in planted gravel
filters or reed bed

e Polishing Ponds

ADVANTAGES:

® Treats Sewage in a 100%
ECO friendly manner.

e 100% maintenance free,
continuous biological process.

e Complete elimination of
pathogens.

* No use of energy sources.

e Conserves water, energy and
environment *
onomical

ALISED STP

PLANT BASED DECENTRALISED STP
This is natural biological approach to do-
mestic wastewater treatment and is highly
effective and simple to operate systems
to treat water to a quality suitable for safe
environmental disposal or reuse and is
carbon neutral.

It is based on different natural, no electric-

ity, no regular chemical based treatment
techniques, put together in different com-
binations customized to the requirement
and objectives to be achieved.




Sanitation Yalue Chain

TREATHENT » NELSEErTaaL

@%’ £ K

ETAGE 1 STAGE I ETAGE I
Acress to tolat gystoms, captunm CoBaction, slorage Timatmart aod comsmsion of tecal shudge
and shomge of el g an transpan ko valsable rpurcs for agriurs) i

u

We at Genesis are equipped with technical

expertise to adopt a set of safe practices, sy
appropriate technology options and institution- e c
al arrangements for FSSM through a number ous po Al
of treatment options namely: gravity based electro
biological treatment, mechanical centrifugal, only al
sludge screwing, chemical treatment, filtration actua
systems, electrical heat drying, incinerators and Faec
ultraviolate among others. rec

FSSM refers to the management of all stages of
the sanitation value chain includes collection,
emptying, transport, treatment, disposal and
reuse of Faecal Sludge from pits, tanks or other
onsite sanitation systems and involves creation
of smooth and sustainable environment




EFFLUENT TREATMENT PLANT (ETP)

EFFLUENT TREATMENT PLANT

As your partner to corporate commitment
to protect environment, we offer techni-
cally and economically efficient solutions
to treat the industrial waste water of any
types and level of impurities

We offer packaged ETP with nitrification
& de-nitrification.

The choice of treatment stage compris-
es of physio chemical treatment, anoxic
bio-reactor, fluidized bed aerobic bio-re-
actor (FAB) and other advanced waste-
water treatment strategies for recovery,
reuse and recycling

[OUR ETP COMBINES | | SALIENT FEATURES |
* Gravity Separator to remove suspended oil * Types: Batch and Continuous.
& grease floating matters * Compact and proven design
e Primary Sedimentation to remove the heavy e Corrosion free piping & FRP Lined MS tanks
grit particles, suspended solids. * Recycling of treated water is possible with
e Chemical Treatment to remove higher Organic load, metals etc. advanced treatment methodology like UF and RO
* Biological Treatment to remove organic matter ® Very easy in operation. Any person
* Advance Sludge Separation to achieve solid Liquid separation can operate it after proper training
* Advance Filtration system to remove the suspended * Flexible design: upto 500 m3/day capacities
Solids, organic matter. in compact system.

» Ozonization to remove organic matter (If required)
* UF+RO to achieve zero discharge norms (If required)

APPLICATIONS:

* Automobile Industry  © Paper Mills

Economical plant with minimum operating cost.
Quality Components
Low foot print

e Chemical Industry ® Dairy Plants

® Metal Pretreatment e Sugar Mills

* Electroplating * Leather Industries